ASSEMBLY INSTRUCT IONS

POOL TABLE




PARTS

IDENT I FER

P1

PLAYING SURFACE

P2

TOP RAIL (LONG)

P3

TOP RAIL (END)

1PC
4pcs 2pcs
P4 P5 P6
LEG SIDE PANEL END. PANEL
6 pcs 4pcs 2pcs

P7

&

FRAMEWORD WOOD
2pcs

H1
5/16"*3/4"Bolt
18pcs

H2

@

5/16"Washer
18pcs

H3

W

1-1/4"Flat head screw
12pcs

H4

LY

5/16"*1-3/4"Bol t

H5

5/16"Washer
36pcs

H6

W

1-1/2"Flat head screw

36pcs 8pos
TOP CORNER LEG LEVELER Iggl
bpcs bpcs




ASSEMBLY INSTRUCTLONS

POOL TABLE

WARNNG: TWO ADULTS NEEDED TO ASSEMBLE POOL TABLE

H5
FIGURE 1 f4 Ho

P4

FIGURE 2




ASSEMBLY INSTRUCTLONS

POOL TABLE

WARNNG: TWO ADULTS NEEDED TO ASSEMBLE POOL TABLE

FIGURE 3

HI10

a

\@—ﬂ
23\
W

//




ASSEMBLY INSTRUCTLONS

POOL TABLE

WARNNG: TWO ADULTS NEEDED TO ASSEMBLE POOL TABLE

FIGURE 4

R
L\ z
-

-
w




ASSEMBLY INSTRUCTLONS

POOL TABLE

WARNNG: TWO ADULTS NEEDED TO ASSEMBLE POOL TABLE

FIGURE 5




ASSEMBLY INSTRUCTLONS

POOL TABLE
WARNNG: TWO ADULTS NEEDED TO ASSEMBLE POOL TABLE




